23-400343-00 Promac 4335B 03/98 to - IPL 212003
Carburetor Assembly

2395 20
22/@ 3 < L

19
21

26

www.ktoutdoor.com
Page 1 of 14

K&T Saw Shop 606-678-9623 or 606-561-4983



23-400343-00 Promac 4335B 03/98 to - IPL 212003
Carburetor Assembly

www.ktoutdoor.com
Page 2 of 14

Ref # Part Number Qty Description
1 325044 1 Carburetor
2 1 Body, Pump
3 1 Screen

4 Valve, Needle
5 1 Spring

6 1 Screw

7 1 Pin

8 1 Lever

9 1 Body

10 Cover

11 325262 1 Primer, Pump Asy
12 325202 1 Diaphragm
13 325264 1 Gasket

14 325261 1 Diaphgram
15 325260 1 Gasket

16 1 Jet, Main
17 1 O-Ring

18 1 Clip

19 1 Holder, Wire
20 2 Screw

21 1 Bracket

22 1 Nut

23 1 Screw

24 325263 1 Packing

25 4 Screw

26 1 Washer

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
23-400343-00 Promac 4335B 03/98 to - IPL 212003 Page 3 of 14

Shaft/Handle/Stringhead/Clutch Housing Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



23-400343-00 Promac 4335B 03/98 to - IPL 212003
Shaft/Handle/Stringhead/Clutch Housing Assembly

www.ktoutdoor.com
Page 4 of 14

Ref # Part Number Qty Description

1 302732 1 Trigger Asy

2 240833 5 Screw, 3x 20

3 227764 1 Handle, Right, 22mm B/Horn
4 229820 1 Lever, Throttle Lock
5 229818 1 Trigger

6 240091 1 Spring

7 229973 1 Spring

8 229823 1 Pin

9 227763 1 Handle, Left, 22mm B/Horn
10 229824 1 Slide, Throttle Cable
11 302664 1 Throttle Cable/Wire Asy
12 1 Throttle Cable Factory stocked. Slow moving part.
13 323429 1 Switch

14 217403 1 Nut, Hex M6 x 1.0

15 229831 1 Tube, Handle Right
16 229832 1 Bar, Half Handle, Left
17 240017 1 Clamp, B-Handle, 30mm
18 235921 2 Screw, M6 x 30

19 236558 4 Screw, M6 x 40

20 235912 6 Nut

21 229985 1 Housing, Right Half
22 229984 1 Housing, Left Half

23 240833 2 Screw, 3x 20

24 235804 2 Screw, M5 x 30

25 235216 2 Nut, M5

26 240830 1 Shaft, Outer

27 240986 1 Shaft, Drive

28 229849 2 Ring, Rubber Ret

29 236602 1 Ring, Harness

30 235911 1 Screw, M6 x 12

31 236642 1 Nut

32 240824 1 Gear Box Asy

33 247272 1 Sleeve, Spline

34 235906 1 Washer

35 216832 1 Bolt, M8 x 8 Hx

36 235804 2 Screw, M5 x 30

37 236529 3 Washer

38 236381 1 Screw, M5x 10

39 224177-01 1 Shield Blade

40 240688 3 Screw, M5 x 14

41 229834 1 Flange, Counter

42 236596 1 Cup

43 218075-01 1 Flange, Spindle

44 229842 1 Screw, Blade

45 240853 1 Stringhead

46 240850 1 Spindle

47 1 Housing

48 247395 1 Spool

49 241154 2 Eyelet

50 1 Cover

51 240852 1 Spring

52 241153 1 Nut

53 217956 1 Harness Asy

54 322812 1 Pro Blade

55 224175 3 Screw, M6 x 15

K&T Saw Shop 606-678-9623 or 606-561-4983



23-400343-00 Promac 4335B 03/98 to - IPL 212003
Shaft/Handle/Stringhead/Clutch Housing Assembly

www.ktoutdoor.com
Page 5 of 14

Ref # Part Number Qty Description

56 300318 1 Kit, Grass Shield

57 300626 1 Kit, Knife

58 224497-01 1 Cutter

59 216682 1 Nut, Lock, 10-24 Hex
60 217935 1 Screw, 10-24 x .5 Torx
61 240905 1 Housing, Clutch

62 236378 1 Clip, Retaining

63 236381 1 Screw, M5x 10

64 235918 1 Bearing

65 227284 1 Drum, Clutch

66 240935 2 Clamp, Clutch Housing
67 235530 2 Screw, M5 x 35

68 235216 2 Nut, M5

69 217320 4 Screw, Mounting M6 x 18
70 236528 4 Washer

71 236383 5 Spacer, Shaft

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
23-400343-00 Promac 4335B 03/98 to - IPL 212003 Page 6 of 14

Fuel Tank Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



23-400343-00 Promac 4335B 03/98 to - IPL 212003
Fuel Tank Assembly

www.ktoutdoor.com
Page 7 of 14

Ref # Part Number Qty Description

1 325098 1 Tank,Fuel Asy
2 325099 1 Cap, Tank Asy
3 325100 1 Packing

4 325101 1 Valve, Breather
5 325102 1 Holder

6 325103 1 Cap

7 325104 1 Plug

8 325106 1 Hose, Fuel

9 325107 1 Tube, Fuel

10 111876 1 Bushing

11 325109 1 Filter, Fuel

12 111877 2 Bolt/Washer

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
23-400343-00 Promac 4335B 03/98 to - IPL 212003 Page 8 of 14

Loctite Kit

322235-02

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

23-400343-00 Promac 4335B 03/98 to - IPL 212003 Page 9 of 14
Loctite Kit
Ref # Part Number Qty Description
322235-02 322235-02 Loctite Kit
322236 Retaining Compound 620 (10 ml)
322237 Thread Locker 242 (10 ml)
322238 Gasket Eliminator 518 (50 ml)
322239-01 Black Max 380 (3 ml)
323749 Thread Locker 262 (10 ml)
323762 Anti-Seize Lubricant 767 (30 ml)

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
23-400343-00 Promac 4335B 03/98 to - IPL 212003 Page 10 of 14

Powerhead Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
23-400343-00 Promac 4335B 03/98 to - IPL 212003 Page 11 of 14

Powerhead Assembly

Ref # Part Number Qty Description

1 324977 1 Drive Case

2 324980 1 Starter, Case

3 325310 2 Bearing, Ball

4 324982 1 Seal, OIl

5 324983 1 Seal, OIl

6 111827 2 Pin, Dowell

7 111829 3 Screw, Pn Hd

8 111830 2 Pin, Dowel

9 324987 1 Case, Fan

10 111833 4 Bolt/Washer

11 324990 1 Cover

12 324992 2 Pad

13 324991 1 Clamp

14 325235 1 Cylinder

15 324998 1 Gasket, Cylinder

16 111836 4 Bolt/Washer

17 111838 2 Bolt, Stud

18 325001 1 Cover, Top

19 325003 1 Guard, Plug

20 111839 1 Screw/Washer

21 111842 1 Screw/Washer

22 325007 1 Crankshaft Asy

23 325011 1 Piston Set

24 325015 1 Pin, Piston

25 111843 1 Key, Woodruff

26 325019 2 Ring, Top

27 325022 2 Clip, Piston Pin

28 111846 1 Bearing, Needle

29 111847 2 Nut, Conical Spg

30 325025 1 Rotor

31 325028 1 Caoil, Ignition

32 325029 1 Cap, Plug

33 325030 1 Grommet

34 325031 1 Cap, Plug

35 111848 2 Bolt/Washer

36 325032 1 Spark Plug, NGK BM6A

37 325033 1 Wire, Lead

38 325035 1 Gasket, Insulator

39 325038 1 Insulator

40 111850 2 Screw/Washer

41 325306 1 Gasket, Carburetor

42 325046 1 Air Cleaner

43 325048 1 Bracket

44 111851 2 Screw/Washer

45 325050 1 Element, Cleaner

46 325053 1 Cover, Cleaner

47 1 CARBURETOR ASY See "Carburetor Assembly"
illustration and parts list.

48 111853 1 Screw/Washer

49 111854 1 Nut

50 325056 1 Holder

51 325051 1 Gasket, Muffler

52 325062 1 Muffler Asy

53 325065 1 Muffler

54 325067 1 Pipe, Tall

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
23-400343-00 Promac 4335B 03/98 to - IPL 212003 Page 12 of 14

Powerhead Assembly

Ref # Part Number Qty Description
55 325069 1 Gasket, Muffler
56 111856 2 Screw/Washer
57 111858 2 Nut, Flange
58 111852 1 Screw/Washer
59 111841 1 Screw/Washer
60 325072 1 Cover, Muffler
61 111859 1 Screw/Washer
62 325074 1 Clutch

63 111861 1 Spring, Clutch
64 325076 2 Shoe, Clutch
65 111863 2 Bolt, Clutch
66 111865 2 Washer

67 111867 2 Washer

68 325078 1 Starter, Recoil
69 325080 1 Case, Starter
70 325082 1 Reel

71 111869 1 Spring, Spiral
72 111870 1 Washer

73 111872 1 Screw

74 325083 1 Guide

75 325085 1 Rope, Starter
76 325086 1 Knob, Starter
77 325088 1 Pulley, Starter
78 325090 1 Ratchet

79 111874 1 Spring, Return
80 111875 1 Ring, Snap
81 325091 1 Plate

82 111841 4 Screw/Washer
83 325093 1 Bracket, Tank
84 325094 1 Pad

85 324971 1 Stand, Engine

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
23-400343-00 Promac 4335B 03/98 to - IPL 212003 Page 13 of 14

Service Tools

Ty 10158

11124 217720

T - ——=D
323754

222785

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
23-400343-00 Promac 4335B 03/98 to - IPL 212003 Page 14 of 14

Service Tools

Ref # Part Number Qty Description

111124 111124 T-27 Torx Dr 3.51in.

222785 222785 T-25 Torx dr 3.5 in.

217720 217720 Torx Dr Set

323754 323754 Torx Dr Set of 6 Bit Sizes Tx 10, 15, 20, 25, 27, 30
323330 323330 Ignition Tester

215432-01 215432-01 Pressure Test Tool

91424 91424 Tachometer

K&T Saw Shop 606-678-9623 or 606-561-4983



